ALOIS PRASCHBERGER Spare Part Price List

Rolltechnik & Sport GmbH

i~

Monoski
MonoskKi
Part No. [|Description Unit stand. | Bullet Snow- Price
ball
200.001 [Frame standard complete (incl. swinging arm, U-frame, V-frame, binding shoe complete) pc. (] (] 1 565,00 €
200.002 |Swinging arm pc. (] (] 440,00 €
200.003 [Foot rest (standard, + 2 cm, + 4 cm) pc. (] (] 63,00 €
200.004 |U-connecting frame front pc. (] (] 162,50 €
200.005 |V-connecting frame rear pc. (] (] 165,00 €
200.007 |Suspension for snowball pc. [ ] 350,00 €
Binding shoe "easy up" complete

200.008 (seat Ii%[ catch, bu%er?suspeﬁsion arm, gas-damper) pC. ¢ ¢ 585,00 €
200.009 |Child seat complete with foam lining (incl. stomach strap, lug for seat back strap, belt) pc. ® 890,00 €
200.010 |Suspension standard complete with spring pc. ® 720,00 €
200.011 |Spring for suspension pc. [ ] ® 169,00 €
200.012 |Suspension unit "racing” with reservoir, type "SPIN" pc. ® 1300,00 €
200.013 |Push bar for escort complete pc. [ ] [ ] 450,00 €
200.014 |Sliding tube for seat adjustment, snowball pc. [ ] 65,60 €
200.015 |Clamp piece for sliding tube pro part pc. [ ] 5,00 €
200.016 |Fix-bolt for pushbar, complete with cable pc. [ ] [ ] 86,00 €
200.017 |Footrest, short version (with or without extension) pc. (J [ J 72,00 €
200.018 |U-connecting frame front, version JUNIOR pc. [ 162,50 €
200.019 [V-connecting frame rear, version JUNIOR pc. [ 165,00 €
200.020 [Frame + 2 cm complete (incl. swinging arm, U-frame, V-frame, binding shoe complete) pc. ® 1 565,00 €
200.030 [Frame + 4 cm complete (incl. swinging arm, U-frame, V-frame, binding shoe complete) pc. ® 1 565,00 €
200.100 [Seat complete with back and foam lining (incl. snow saver with mounting screws) pc. (J [ J [ J 1 090,00 €
200.101 [Seat bottom with foam lining (without backrest) pc. (J [ J [ J 490,00 €
200.102 [Seat back with foam lining incl. stomach strap pc. (J [ J [ J 490,00 €
200.103 |Foot fairing standard pc. ® 459,00 €
200.104 |Seat cushion pc. () [ () 170,00 €
200.105 [Nylon leg cover with press studs pc. (] [ J (] 114,00 €
200.106 [Stomach strap in 2 parts with velcro joining pc. (] [ J (] 40,00 €
200.107 [Snow saver complete with mounting screws and alu band pc. (] [ J (] 74,00 €
200.108 [Foot fairing cover standard pc. o 705,00 €
200.109 [Cover fix-strap for foot fairing cover incl. mounting material pair o 102,00 €
200.110 [Press stud fastening for leg cover pc. (] [ J (] 2,00 €
200.111 [Stomach strap with velcro (size S, M, L) pc. (] [ J (] 54,00 €
200.120 [Foot fairing 90° pc. (] [ J 459,00 €
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200.121 |Foot fairing cover 90° pc. ° ® 705,00 €
200.130 [Foot fairing + 2 cm (for frame + 2 cm, seat width 38 cm or 40 cm) pc. [ J 459,00 €
200.131 [Foot fairing cover + 2 cm (for frame + 2 cm, seat width 38 cm or 40 cm) pc. (J 705,00 €
200.132 [Foot fairing 90° + 2 cm pc. (] ® 459,00 €
200.133 [Foot fairing cover 90° + 2 cm pc. (] ® 705,00 €
200.200 |Drag lift strap with rings pc. (] (] 19,60 €
200.201 [Drag lift release complete with mounting bar and cord pc. (] (] 60,00 €
200.202 [Seat back strap pc. (] ® (] 19,30 €
200.203 |Ankle support strap, velcro adjustable pc. (] (] 38,00 €
200.204 [Foot strap with catch pc. (] ® (] 8,00 €

200.205 [Ratchet for seat back strap pc. (] ® (] 25,50 €
200.206 [Catch for seat back strap with mounting plate pc. (] ® (] 57,00 €
200.207 |Spring for suspension arm pc. [ ] [ [ ] 16,00 €
200.208 |Side braking plates for mounting on seat pc. [ ] ® [ ] 35,00 €
200.209 |Guides for seat back strap pc. [ ] [ [ ] 13,40 €
200.210 |Thigh strap with joining connecter pc. [ ] [ [ ] 24,00 €
200.211 |Suspension arm long, for snowball pc. [ ] 30,00 €
200.212 |Plastic buffer pc. () ° 30,00 €
200.213 |Plastic insert for foot rest pc. ° ° 15,00 €
200.214 |Aluminium bar with thread to clap foot rest (incl. screw M 5 x 15) pc. [ ] [ ] 11,00 €
200.215 |Ankle support strap, velcro adjustable for inside foot fairing pc. [ ] [ 33,00 €
200.216 |Thigh strap snap connecter pc. [ ] [ [ ] 6,00 €

200.217 |Suspension arm short pc. ® 38,00 €
400.301 |Tube plug 30mm pc. [ ] [ ] 1,15 €

200.221 [Seat lifting tube 30 mm with bolts 6 x 70 mm pc. (J [ J 83,00 €
200.222 [Mounting bar for drag lift catch pc. (J [ J 9,00 €

200.223 [Side plate front for monoski standard binding shoe pc. (J [ J 14,00 €
200.224 |[Side plate rear for monoski standard binding shoe pc. (J [ J 16,00 €
200.225 [Suspension arm "easy up" pc. (J [ J 65,00 €
200.226 |Gas damper "easy up” pc. (J [ J 46,00 €
200.227 [Side plate rear "easy up" pc. (J [ J 16,00 €
200.300 [Seat lift catch complete with lever, cable and catch pc. [ ) [ ) 160,00 €
200.301 |Seat lift lever pc. () [ () 45,00 €
200.302 |Seat lift cable, inner and outer pc. [ ) [ [ ) 10,00 €
200.303 |Holder for seat lift catch pc. [ ) [ ) 66,00 €
200.304 |Guide for seat lift cable pc. o [ ) 12,00 €
200.305 [PVC bearing for connecting frame 10 mm pc. (] (] 6,00 €

200.306 |PVC bearing for connecting frame 12 mm pc. (] (] 6,00 €

200.307 [Bearing inside distance stainless steel 10 mm pc. (] (] 8,50 €

200.308 [Bearing inside distance stainless steel 12 mm pc. (] (] 10,00 €
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200.309 [Distance for chairlift spring with bolt pc. ° ® (] 7,90 €
200.310 |Aluminium distance for suspension arm pc. ° (] 4,70 €
200.311 [Hexagon bolt M 8 x 72 stainless special-bolt pc. (] (] 34,00 €
200.312 |[Hexagon bolt M 10 x 45 pc. (] (] 1,00 €
200.313 |Countersunk screw M 6 x 50 pc. ° o 31,00 €
200.315 |[Dome locking nut M6 pc. (] ® (] 0,75 €
200.316 [Dome locking nut M8 pc. (] ® (] 0,75 €
200.317 |Dome locking nut M10 pc. (] ® (] 0,75 €
200.318 |Hexagon bolt M 6 x 20 pc. (] ® (] 0,75 €
150.063 |Countersunk washer @ 6,4 mm pc. ° [ ) o 0,90 €
150.026 |Rivet@4x12 pc. ° [ ) o 0,90 €
150.027 |Washer@ 4 x12 pc. ° [ ) o 0,90 €
200.322 |Inner cable pc. ° ® ° 4,00 €
200.323 |End cable pc. [ ] ® [ ) 3,00 €
200.324 |Cable end protector g 1,6 mm pc. () ® ° 1,50 €
200.326 |Hexagon bolt M 6 x 70 pc. ® 0,75 €
200.600 |Carving-ski 160, 170 or 180 cm incl. binding blocked (for monoski use only) pc. [ ] ® [ ] 490,00 €
200.601 |Carving-ski 160, 170 or 180 cm pc. () ® ° 240,00 €
200.602 |Racing binding blocked (for monoski use only) pc. [ ] [ [ ] 260,00 €
200.604 |Adjustable binding for monoroller pc. [ ] ® [ ] 74,00 €
200.606 |Carving-Ski 180 cm pc. [ ] [ 335,00 €
200.607 |Carving-Ski 180 cm with binding (locked, for monoski use only) pc. [ ] [ 580,00 €
200.700 |Monoroller pc. () [ () 450,00 €
200.701 |T-bar assistance strap for escort pc. (J [ J [ J 159,00 €
200.702 |Elastic strap pc. [ ] [ [ ] 83,00 €
200.703 |Foam for seat p. m?2 meter () [ () 19,00 €
200.704 [Mounting frame for push-bar pc. ® 290,00 €
200.705 [Pilot-bar, removable (bar incl. mounting bracket) pc. ® 740,00 €
200.802 [Foot fairing cover SB 36cm 90° + 2cm pc. (J [ J 800,00 €
200.901 "Easy up" conversiqn set for standard Monoski, gas-damper support for chairlift position oc. ° ° 574,00 €
(rear strut, suspension arm, gas damper, mounting material)
230.001 |Upper frame for monoski "bullet" pc. o 599,00 €
230.002 [Front frame for monoski "bullet" pc. (] 640,00 €
230.003 [Front frame + 5 cm for monoski "bullet" pc. ® 680,00 €
230.004 [Rear strut for monoski "bullet” pc. ® 450,00 €
230.005 [Front strut for monoski "bullet" pc. (] 405,00 €
230.006 |Binding shoe base plate for monoski pc. [ ) [ ) [ ) 266,10 €
230.007 |Cage stone for chair lift lock for monoski "bullet” pc. ® 106,00 €
230.008 |Connecting rod too locking cylinder for monoski "bullet" incl. hartcoat pc. ® 63,00 €
230.009 |Cap for locking cylinder for monoski "bullet" incl. hartcoat pc. ® 48,00 €
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230.010 [Locking cylinder for monoski "bullet" incl. hartcoat pc. ® 159,00 €
230.011 [Hexagon nut for pin bolt for monoski "bullet" pc. ® 46,00 €
230.012 |Pin bolt for chair lift lock for monoski "bullet" pc. [ ) 37,00 €
230.013 |Screw above for monoski "bullet" pc. [ ) 24,00 €
230.014 |Screw below for monoski "bullet" pc. [ ) 26,00 €
230.015 [Mount for panic hook for monoski "bullet" pc. ® 17,00 €
230.016 |Countersunk washer M12 for monoski "bullet" pc. [ ) 9,50 €
230.018 [Distance piece for panic hook for monoski "bullet" pc. ® 9,00 €
230.019 |Buffer for monoski "bullet" pc. [ ) 41,00 €
230.020 [Lateral plate behind for monoski "bullet" pc. ® 15,00 €
230.021 [Lateral plate front for monoski "bullet" pc. ® 15,00 €
230.022 |Angle plate 100° for monoski "bullet" pair [ J 65,00 €
230.023 |Angle plate 90° for monoski "bullet" pair ® 65,00 €
230.046 |Angle plate 75° for monoski "bullet" pair ® 65,00 €
230.025 |Angle plate 70° for monoski "bullet" pair ® 65,00 €
230.024 |Angle plate 80° for monoski "bullet" pair ® 65,00 €
230.026 |Damper suspension above for monoski "bullet” pc. ® 29,90 €
230.027 |Damper suspension under for monoski "bullet" pc. [ 29,50 €
230.028 |Reinforcing plate for footshell 90° for monoski "bullet" pc. [ 15,00 €
230.029 |Torsion spring for monoski "bullet” pc. ® 20,00 €
230.030 |Pressure spring for locking cylinder for monoski "bullet” pc. [ 2,50 €
230.031 |Panic bar for t-bar - monoski "bullet" pc. ® 28,00 €
230.032 |Countersunk screw M10 x 25 - monoski "bullet" pc. [ 2,00 €
230.033 |Countersunk screw M12 x 30 - monoski "bullet" pc. [ 2,00 €
230.035 |Countersunk screw M8 x 25 - monoski "bullet" pc. [ 2,00 €
230.036 |[T-bar tape - monoski "bullet" pc. [ J 18,50 €
230.037 [Racing shock absorber "spin" complete with spring, 370 mm pc. [ J 1 530,00 €
230.039 [Racing shock absorber "spin" complete with spring, 415 mm (for front frame + 5 cm) pc. [ J 1 550,00 €
230.041 [Spring for racing shock absorber "spin” 370 mm pc. [ J 160,00 €
230.043 [Spring for racing shock absorber "spin” 415 mm pc. [ J 160,00 €
230.045 [Spring for "bullet” + shock absorber pc. [ J 4,30 €
230.047 |Spring for fur shock absorber "bullet" pc. [ J 249,00 €
230.048 |[Spring for distant lock-out release shock absorber "bullet" pc. [ J 7,00 €
230.049 [Spring for vers shock absorber pc. [ J 229,00 €
230.050 |Distance for shock absorber pc. [ ) [ 15,00 €
280.002 [Drag lift release complete with mounting bar and cord for pilot release set (] (] 206,00 €

Price excl. 20% MwSt. - delivery ex works - valid from April 2024
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